EAST GOSHEN MUNICIPAL AUTHORITY

June 9, 2025
7:00

¢ 7:00pm CALLTO ORDER/PLEDGE OF ALLEGIANCE/MOMENT CF SILENCE

o Askif anyone will be taping the meeting

¢ CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS

« LIAISON REPORTS

¢ SEWER REPORTS
o Director of Public Work’s Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

o APPROVAL OF MINUTES
o May 12, 2025

APPROVAL OF INVOICES

Company Invoice # Amount Paid?
222074961
Gawthrop Greenwood {revised) $328.00 | paid
Gawthrop Greenwood 222075796 $574.00

¢ FINANCIAL REPORTS
o May 2025

» OLD BUSINESS




e 2025 Goals:

Goal

Status

Ridley Creek Plant compliance

January through May were in compliance with PADEP
permit requirements.

Continue to implement infiltration and inflow
[...]
T 6961 SI0E/ET ET0C/BT/T uopippy ¥ue dung £L8% 859 1 aog ¥ Yipnr 04 [ uydr 08EGT ¥d JISIUD ISIM Py Medydy LETT  £2-DIES
uapippy e opdag
denenelsut yosuai ] aguen: Budes
91 6961 £ODZI0OZITT LO0E/EZT uolIpPY YueL dung €00T 58507 1 iouua? Aqqy J0ULOT 1BEYINN 0BEGT Vd JA15D4D 1590, DY PIOHDIEM 8CeT  Z-DIES
UoRIPPY jue) ondag
oy eq WIASAS  01eQ pOzeud fneq adALuuagd afiud paaQ  HOOg PRI SV Z1aumQ T 12UMQ S5DPY idn
ure3sAs sy rewdino 13 HuLad BN55] Jjuitag
SW3ISAS esodsig ademas 10UQ
520z ‘g auny QY04 NIF1SHOW GNY ISYHD HILUVHO



£ 334

24 y00Z P00Z/2T/8 POOT/ET/E uopenEIsul Washs 3das mon 681Z 5579 4 $1213d UueO[ S1010g e 08261 vd "101S0UD 1S3/ HDIABQ 1RO SETT  PITTES
sz 666T i) A 9596 fArs UBPREW H ARSI 0BZ6T vd UB1SOUDISSM  ADARD IS LETT ETTIES
sadueyn uonedurdug
rl GEAET TT0Z/9Z/0T  TTOT/LTAOT AUeL 187 Djgosay Man ] z7e6 T FNYoS Uk gLl JNNYIS e UAY OBEET ¥d RISAUD 1SRN, D HEQIEND et TI-TES
Juawaseidoy juey dwng
s 1261 £0% SZE6 T ouiday ue DEEBT ¥d 1015347 15 P UIRISION vrrel  BET-DT-ES
68 9861 TO0T 5968 91T Aoy @ Aury 08EBT Wd "AIS3YD IS £Y UIBIEION el TIT-T-ES
s¥ 086L 168 £9A H swing v ejopied suing ¥ Aleg 08EBT Yd "R1S8UD ISOM PY URISION 0SET  ZT-T-€5
g ousL 278 £IETT T OTUBRINISUOD PIRM EL  DBEBT Vg JOISBYUD ISIM Py U[AISI0N ZSET  £I-1€5
75 TLBT aiv 093 T AJISIRWILEH [ epUn ANSipueH I SUOWWE  0BE6T Vd JRISIYD 1SAM Y pIGLEM T2 LWTES
75 TLBL 789 faZads T 151 Aypes uosuyor UBE6T Vd AISBYD 158M PY picalem EIET  GAUT-ES
- - £T00 £500Z 9L anis 2SeYD JAuRYD OFEGT W UNSIUD IS Py yusD E6ET  GHI-ES
UORIPRY LU oNEIoSay .
+T 88961 TI0ZILE TI0Z/ST/T JataTEIday el INES TEST Trig 1 1aygeat 1 Lonex Pianiag rydasor 08E6T Yd 421sayD) 1sup PY plopaie 0T PYTES
j==1 o219 vETT £61TT T neus w Awg UBLLIAPET] MBUIEW CYEST Wd '19159U0 150 PY piopalem TOZT  EWLES
55 0£BT #30 5128 1 A say Ly 37 o Aenis 08E6T vd 121594 1o PY Uz 66ET  THILS
55 0L6T 414 9596 T Aag senz 08E6T Yd U3153UD 159M Py NiYuaaI0 L6ET THI-ES
5] 06T 69EZ L0468 T e A AeR JBYN A SEW0Y] DIEBT Vd ‘1335943 1S3 Py U319 S6ET 96-DT-ES
95 6361 T 61T T NEDOW-UOSIA Y UANY TNEDIN-UOSHM TI9BUDIW  0BEET Vd “IAISIUD ISOM DY YU TBEL  SE-0T-25
54 QBT 526 LBLE T Jajnels y anejueg OBEGT Vd "IRISaYD 15004 DY HuRAUD TIFT  Te-HI-ES
55 06t BLTT PESY T HOIES W 2INEM DEEGT vd "1aYsaus 19am o4 Tiusarg BOFT  OPYI-ES
- - e 1506 T diysUMOL UBUSOO ISET  OSEGT Yd '19352UD 159/ Al HuaIg LOPT  GE-WI-ES
55 0461 STET 020 T 1P 8 SUMAYIED 0BEGT ¥d '191534D 159/ Py BiYUIAIG S0PT  BEHT-ES
s TL6T 454 4851 T g asoy HHUS SRwef 08E6T Wd 915U 1SIM, PE RIS £0FT  LE-Wl-ES
¥ TL6T pAio V5N T PELETNR N 183G ¥ 5DIRLD) OBE61 Vd IBISIUDISIM P PIOUIIEM 00ZT  9E-YIEY
95 5961 S96T ER T 184933 i 3duamET s 3 Anu3 0BEGT Vd AISIUD IS PY PIOUAIEM TOZT  SEHT-ES
92 9567 B68T/92/8 6661/02/8 waweseidey yue) x1deg 0551 0096 T fiugH v euuog AUBH I MOULEL 0BE6T vd IMSAUD ISIM P PIOUAIEM POTI  vEHT-ES
55§ 06T 585 PESE T OB T AIBIEA ORI £ 19Nk 0BE6T vd 1918940 159, HD PO ZO0¥T EEYI-ES
S SLGT ZTOT/TT/LT  TROZAZOT wawdaeiday yue), diing BTST 06L8 T OUWET | JURSHUD oduer 1 ajuwag 0BEGT Vd 1315340 153 HD PIOEM, POl CEHI-ES
o] 6T £EL £5TIT T QUERISD BUEW BlaINEQ OUBDIOIS) OSUCIYIAIUBT  OBEST Vd UIISIUD 153M O PACHEM 30YT  IEHI-ES
94 66T €6 1687 T UOSWETNIM H BieQied UOSWERM H PIRuGY OBEGT Yd 121500 153M D) PIODRA 80PT  QZ-HI-ES
a5 8961 996T A5G T EINZILY VOB eanzzeW |4 ALY OBEST Wd "12153U0 153 D) PIOXOM, 01PT  6TUTES
a5 6961 8£9T 918 1 TieH uosily TNBH £ 194815 OBEET W 21S3u0 159 A9 piopem TIPT  BTUI-ES
€T 6961 ZIOZ/ET/OT  ZT0T/8T/0T wawanedey JueL ddag GES 598 1 Bupy Jeupies uigoy 3upy ueag 02E6T vd I91S0LT) 159M 410 pIopm, 60VT  LTHIES
|44 19214 TO0Z/9%/3 TOOZLIS neday - lunad slemas 808 GOZOT 1 MELSLIEY D UIBGEZ 19pUIS O MaIpuy DZEET Vd 2159y 5o A0 PO LOFT 9THI-ES
s TLET 95ET vty T faueraq 3 eieqieg Aauelag s mayner DBEBT Yd 01540 159M D PIOEAM S0PT  SZT-HI-ES
E10Z/08/8 ET0TIVTIL Wewaseiday ealy Londiosqy
zT 06T wowenyday yue) dwng 110z £848 1 SN0 DRBIUEY P{SMB19ZPOA peig DEEGT Vd 491583 159, S0 PIOPAM v 4T~
£00T/ZZ/ZT  SO0Z/ITAT A —— ASMIOINON d 3159 OVT ¥ZUI-ES
S5 0L6T VBOT 1/46 T uosuagIag ¥ Aely uosHagIng L sednog 02EBL Vd 015D Y5O P PIOUSIEM BOZT  EZHIES
95 6961 o9y SZLL T Jolfel § ssefinog DBEBT vd 1BISDYD 150/ Py eyl 02T LTHIES
95 636T a06L rars T YIBURIED [ BLLIET yoruRIed v sewoy) DBE6T Vd “I3183UD 150M py eyl CEZT  9T-HIES
UCREHEISU| DGy uaiegiju
JAs 1161 BOOZ/SIE 800/52/1 UORPPY Ju2L diung £08 p506 Tt YAt 1 Adieq AN QUIqeY 08E6T Y “1AISBYT 15IM py 2eBuBiH PEET  ST-HI-ES
uawaneday yuel opdag
5 06T s2v 1000T T psmoxfezs g AvselL pismoRlezs) el 0BE6T Vd 015942 159M pH Me3IIH SETY  PIUIgS
Ay Nequishs  eleq paziieuld aed adiy g odedpoag Noogpaag S0y ZAaumo I IDUMD SERAPPY Idin
WwNsAs 153 eI 153 Yurag anss] WWitdd
SU25AS 1esodsig a2emas 101uQ
SZOT g 3un( aV0H NIZISHOW ANV 3SYHO U3LUYHD



¥ afed

LE B8BET 91T 6088 1 uejialy auueay UBMOI uyor 08EBT Vd 1915340 159M, u7 sduno €11 88-YIT-Es

I 8861 FCOTTTAT FTOT/ET wakReiday xuey opdas 845 1621 1 uely uagyg ueAY W uinoy 0BE6T Vd “1aISAYD ISIM U7 sdunag STZT  £B-YI-ES
QOF 3861 STOZ/ETY ST0ZI0ZiY atuane)day yue) ondeg 8L2 BOST g1 Ysald W a0juer irysal fuyoy DSEBT ¥d 19159UD 1S9M U7 63UN0A 0CTL 98-"i-g£s
fia 8861 veL Z9rg 1 S{LBH TA3ueN 08EGT Vd 1918940 159 U $AUNOA 8TCT  SE-dI-£5
£ 2867 2ert 60TL 71 1233 18N21 1BUGS G PRigient) NBLULIG |4 BARID CBEGT vd 1915940 1S9 7 sAunay, 91T PR-YIES
e 8361 TL3T ares A JUEN epUN G3EBT ¥d '13ISaYD 1SaM, U7 sdunoy, PIET €8-HIES
LE 9861 £871 £940% T Z)B1] LaDINER I4MN0I0 e OQEST Vd 1915940 159, u7 sunog TIZT TeHi-Es
9¢ GEGT £6E 9966 T NG N uviney BYING |4 uos2f 08EST Vd 121SayD 15am HOHEQIEAIS 68T STI-T-€%
E5Y oleq WAISAS | MILQ Poz(etld 0eq adR g si2gpoag Noogpued 5919y Z13umMQ Y 190m0 SEIpPY 1an

wasAg 153 jEudio 1S3 Hutog anss] Ywiag
MEwunhm ._mm_uﬂm_a me.s&m pladiTie}
5207 ‘g aunf QY0 NIZLSHOW ANV 3SYHD H3LHYHD



RCSTP Monthly Operations Report
JUNE 2025
' L] I ]
) |
‘ EE g Fish

nvironmental Services Inc.

Executive Summa

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for May 2025. All supplemental reports were submitted for May 2025. Caustic usage
decreased slightly to 62.82 gallons per day from 63.33 gallons per day last month. Aluminum
sulfate solution volumes daily average increased to 73.21 gallons per day from 69.59 gallons per
day. No significant mechanical or operational issues were observed during the SBR treatment
process. Sludge dewatering did not encounter any significant mechanical or operational issues.
There were no odor complaints during the month.
Tables

CERTIFIED LAB RESULTS- INFLUENT MAY 2025
Ammonia as N|CBOD | Total Phosphorus | Total Suspended Solids
DATE
5/6/2025| 36.9 mg/L 386 mg/L 7.48 mg/L 375 mg/L
5/13/2025| 42.5mg/L [450 mg/L 8.98 mg/L 390 mg/L
5/20/2025| 37.9mg/L |253 mg/L 5.24 mg/L 250 mg/L
CERTIFIED LAB RESULTS- FINAL EFFLUENT MAY 2025
FLOW Ammoniaas N |CBOD |[Total Phosphorus Total Suspended Solids |Fecal Coliform
Permit Limit (Weekly Average) [Gallons 2.5m 15mg/L |0.5mg/L 15mg/L 200 coliforms/100mL
=l 5/6/2025 292,000 <0.10 <2.0 0.1 4.5 <1
5/13/2025 259,000 <0.10 <2.0 0.16 5.6 2
5/20/2026 273,000 <0.10 <2.0 <0.10 <4.0 <1

The Tables above show the certified lab results from samples collected once a week by Suburban
Testing Labs as required by our DEP permit. The influent samples are collected by a composite
sampler located at the doghouse manhole where the influent enters the plant. The final effluent
data is from a combination of a composite sampling and grab sampling, both performed at the
end of the UV channel weirs. For simplicity, only the parameters that have discharge limits are
shown above. We remained well below all of the weekly average discharge limits for the month
of May.

PA DEP
Nothing to report




Pennoni Associates

Pennoni performed an updated arc flash study

Significant Rainfall

During May, there were Fourteen (14) days where precipitation occured. There were 7 days where
rain accumulation was greater than 0.50".

5/4. 0.87"

5/14: 1.90"

5/17:2.18

5/22: 0.76

5/23: 0.57"

529 1.10”

5/31: 1.15

Total rainfall for May was 9.60 inches

*dates shown are the dates that the rain gauge was observed, not necessarily the day the rain
occurred

Chemical Data

' _May 2025 ' - o
Chemical Daily Average Total Monthly
Caustic Soda, gal 62.82 1947.28
Aluminum Sulfate solution, gal 73.21 2269.47
Sludge Dewatering, gal* 15,569 404,791

*21 days of sludge dewalenng

There was a decrease of 15,202 gallons of sludge dewatering during the month of May compared
to April.

Page 2 of 3



Minor Preventative Maintenance

Fiushed chemical feed lines to the SBRs.

Cleaned final effluent weir trough daily.

Skimmed surface of disc filters daily

Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Major Repairs or Upqrades

-Nothing to report

Upcoming Repairs or Upgrades

-Nothing to report

Flow Data
‘May 2025
Flow Meter Location Total Volume for Average Dally Daily Maximum
Month, MG Flow, gpd Fiow, gpd
Influent Wastewater to 9.946 320,837 517,270
Screening Building
influent Wastewater to 12,633 407,521 591,904
SBRs
Internal Recycle 2.687 86,684 149,586
Treated Efflusnt to Disc 12.022 387,806 549,072
Filters
Final Efffuent Discharge 8.782 283,000 401,000
Applebrook Golf Course 0.812 26,196 49,234

The plant hydraulic design loading is 745,000 gpd.

There were no high flow events during the month of May 2025

Page 3 of 3




QO =} Oy o L b o

DRAFT
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY
MEETING MINUTES
May 12, 2025

The East Goshen Township Municipal Authority held their regular meeting on Monday,
May 12, 2025 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Walter Wujcik, Chairman

Kevin Cummings — Vice Chairman

Sean Ellsworth

John Stipe

Dana Pizarro

Also in attendance were:

Mark Miller (Director of Public Works),
Cody Bright (Supervisor)

Dave Ware (Finance Director),

Patrick McKenna (Attorney)

Robert Jefferson (Attorney)

Stacey Fuller (Attorney)

Mike Ellis (Pennoni).

COMMON ACRONYMS:

ATS — Awtomatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS — Board of Supervisors NPDES — National Pollutant Discharge Elimination System
CB — Conservancy Board PC — Planning Commission

DEP — Department of Environmental Protection PM — Prevention Maintenance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC — Historical Commission RCSTP — Ridley Creek Sewer Treatment Plamt
1&1 — Inflow & Infiltration SBR - Sequencing Batch Reactor

LCSTP — Lockwood Chase Sewer Treatment Plant SSO — Sanitary System Overflow

PWD — Public Works Department WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Walter asked for a moment of silence for our troops and EMT,

Walter asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report
John reported that he attended the West Goshen meeting. They are in compliance. John asked the
MA members if they want to see the WG reports. Mark will contact Mike about this.

MA 5-12-25 draft 1



—
OND OO =1 Oy B L N

B N S S O A A R AR R AR R ERE RS S SIS SN S S
ﬂoxm.hwwhaoxoocqo\ulhwm——oxoooqmmhwwggsgsaazmsz

Liaison Reports
1. Conservancy Board - Walter mentioned that Keep East Goshen Beautiful Day went very well.

SEWER REPORTS

1. Director of Public Works, Mark Miller’s report for May 12, 2025,

Monthly Flows — The average daily flow to West Goshen was 607,073 gallons per day.

Meters:
¢ Read Daily

C.C. Collection:
+ The pump stations were visited on a daily basis with no problems to report.
» ThePECO ccontractor working in Marydell struck a lateral
e  The property owner contacted PECO and it was repaired.
* The property managers of Goshen Valley 3 have started on getting the manholes located
and getting them opened. We will be going over next week to inspect them,

Ridley Creek Collection
o We had a problem with the check values at the Hunt Country Pump Station.
e It was Friday afternoon when the problem was noticed We attempted to open it to
check the valve but were unable to get it open.
s ] reached out to MGK who ordered two new valves,
o The station is currently operating as normal.
« We are currently televising the Lockwood Chase development.

Ridley Creek Plant
» We had a VFD go bad on the blower in the SBR building.
+ Lenni was called to swap the VFD out, but unfortunately the new unit does match

up to the bolt pattern.
» Qur mechanic fabricated new mounting bracket and I had him fabricate three extras

in case others go bad.

Alarms: 12

PA 1 Calls: 187

Lateral Caps: 10

Monthly Rainfall: 2.93”

MA §5-12-25 draft 2



[

_— O D o0 ~1 N L B W

o —

12

13
14
15
16
17
18

19

20

21
22
23

24
25

26

27
28
29

30
31
32
33
34

35
36
37

2. Pennoni Engineer’s Report dated April 11, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

UV Disinfection System — John Laidley completed the connection of the permanent alarm to
the two UV modules and tied the flowmeter into the UV system the week of April 13. There
are no outstanding punchlist items remaining. Pennoni notified PADEP that the UV system
replacement project is complete on April 30. This project is now considered complete.

Arc Flash Study — A site visit with Pennoni and the operator occurred on March 18 to
compile a full list of electrical equipment and corresponding power requirements for the arc
flash study. We received additional requested electrical information from the RCSTP operator
on April 23 and from PECO on April 30. Pennoni is currently finalizing the Arc Flash Study.

Sanitary Sewer Pipe Rehab

[ ]

Supplee Valley Pipe Lining - The contractor, Vortex Services, previously completed all pipe
lining work, We reviewed post-construction videos, and one 370 LF pipe run has small
“bubbles” throughout the liner. The manufacturer provided a letter stating that it is separation
of the thin plastic lining from the hardened resin material and is not a structural defect. We are
requesting further information from the contractor to further evaluate the defect, and a
meeting with the contractor is scheduled for May 9.

We also processed the 2" pay application.

Pump Stations

Hunt Country Pump Station — We submitted the PA Department of Community and
Economic Development (DCED) Small Water and Sewer Grant application on April 30 for
the pump station upgrade. We expect that DCED will make awards in late 2025 or early 2026.

Ashbridge Pump Station — The station is in need of upgrades. We will coordinate with
Public Works to develop the scope of improvements.

Sewer Extension

[

Morstein Road ~ We evaluated alternatives and prepared budgetary cost opinions for
potential sewer extensions for 19 properties along Morstein Road near Barkway Drive.
Exhibits and cost opinions are attached. Three alternatives were evaluated:

1. Entirely Low Pressure Sewer System (LPSS) — A LPSS with grinder pumps for all
properties along Morstein Road and Great Oak Circle. This is expected to be the least
costly to construct, but it would result in the Township owning a long stretch of small
force main and every house having a grinder pump, which will result in more O&M
burden and costs all property owners and potentially the Township.

2. LPSS and Gravity Sewers in Road — The lower elevation, eastern portion of Morstein
Road and Great Qak Circle would be serviced by a LPSS. The properties on Morstein
Road between Barkway Drive and Great Oak Circle would be serviced by a gravity sewer

MA 5-12-25 draft 3



~1 S th B T N

10

11
12

13
14
15

16
17
18
19
20
21

22
23
24
25
26
27
28

29
30
31
32
33
34
35
36
37
38
39
40
41

main within Morstein Road. While this is most costly to construct than Alternative 1, it
will have less O&M burden and costs for the Township and for the property owners
connected by gravity.

3. LPSS and Gravity Sewers via Easements — This is similar to Alternative 2 except that the
gravity sewers would tie into existing manholes through potential private property